
�

MODEL 45-0409 PARTS LIST

Item No.	 Part No.	 DescriptionItem No.	 Part No.	 Description			 

	 1	 47108	 Plastic Leg (2)
	2	  44663	 Push Nut/Hub Cap (2)
	 3	 47109	 Flow Slide
	 4	 47134	 Pin, Hair Cotter (3)
	 5	 47141	 Wing Nut, 1/4-20 (3)
	 6	 47112	 Screw, #10-16 x 1/2" (3)
	 7	 47113	 Washer, Flat .22" x .78" (2)
	 8	 46000	 Carriage Bolt, 1/4-20 x 1-1/2" (3)
	 9	 49335	 Control Cable Bracket
	 10	 49336	 Flow Control Stop
	 11	 49447	 Control Cable Assembly

	 12	 44486	 Screw, Hex Head  #12 x 3/4" (2)
	 13	 47119	 Leg Brace
	 14	 40443	 Wheel (2)
	 15	 49084	 Gear Box
	 16	 47124	 Impeller
	 17	 47137	 Handle Tube
	 18	 47139	 Hopper
	 19	 48003	 Axle

the fastest way to purchase parts www.speedepart.com 


